M

MOTT

M

MACDONALD

(.

Consideration of Alternative
Treatment and Disposal
Options

Featherston Wastewater Treatment Plant

28 February 2017



Mott MacBonald

Level 1, 23 Union Street
Auckland Central
Auckland 1010

PO Box 37525, Parnell,
1151

New Zealand

T +64 (0)9 375 2400
mottmac.com

Consideration of Alternative
Treatment and Disposal
Options

Featherston Wastewater Treatment Plant

28 February 2017

Mott MacDonald New Zealand Limited
Registered in New Zealand no, 3338812



Mott MacDonald | Consideration of Alternative Treatment and Disposal Options
Featherston Wastewater Treatment Plant

C Issue and Revision Record

Revi Date Originator Checker Approver Description
sion
A 07 June Ying Yang Sarah Sunich  Jason Ewert Draft for SWDC Comment
[...]
Alternatives_RevD_FINAL.docx



Mott MacDonald | Consideration of Alterative Treatment and Disposal Options
Featherston Wastewater Treatment Plant

and reliably meet effluent quality requirements for a discharge to surface waterways, particularly
for nitrogen removal, and ongoing maintenance and harvesting of the wetlands can be difficult
and expensive. Additionally, there is a recognised risk from experience that if the wetland were
to follow the existing UV disinfection plant that pathogen levels could potentially increase
through external wildlife influences (i.e. wetlands have a tendency to attract waterfowl). In view
of the above shortcomings, it is not proposed to consider this option further.

A3 Flow Control Options

A.3.1 Pond level control

An investigation of potential storage volume availability from reducing I/l to the plant has been
undertaken to determine whether such storage could be sufficient for use via pond level controls
to hold the pond discharge when the receiving environment (Donald’s Creek) is at low flow
(below half median). This was considered as a potential immediate short-term option in order to
mitigate effects on the environment at critical periods.

Due to limited flow data within Donald’s Creek (total of 19 data points at the time), the accuracy
of half median flow values used in the analysis is questionable. Furthermore the frequency and
likely duration of low flow conditions are also uncertain and an assumption that up to 13 days
between accrual periods was made based on information from the Ruamahanga River.

The outcomes of the investigation showed the following:

® Such a system would be difficult operate. It would require the installation of additional
instrumentation at the plant and in stream gauging (level sensors, control valves - along with
associated maintenance costs and time). The system would need to be well-designed and
controlled.

® Interms of soluble BODs and in part pathogen removal, operating the ponds at a lower level
(to always keep a volume available for 13 days of summer ADWF storage in case flow in
Donald's creek fell below half median flow) would reduce the HRT through the ponds and
impact detrimentally on the soluble BODs and pathogens removal (up to 60% for soluble
BODs pre I/l works and approximately 30% post I/l works).

® Increasing the waveband height of the ponds by 0.5m to allow for additional storage would
be expensive: around $500,000 for both ponds based on high level cost estimates. The
modification of the ponds’ depth (typically between 1.5 and 2m — currently 1.4m) would also
impact their level of treatment, as the intensity of light penetration in the water reduces
exponentially with depth.

* Following a holding period when discharge to Donald's Creek would commence again, the
plant operators would need to release larger volumes of water than currently discharged into
Donald’s Creek to free storage volume again for the next dry period (when Donald’s Creek
flows fall under half median). This discharge regime could result in large volume discharges
over short periods of time, which consequently could cause downstream erosion and
scouring issues within the Creek.

The overall benefit to Donald's Creek of a pond level control options is considered to be
negligible as the impact of the discharge appears reasonable under all flow conditions, not just
low flow conditions, due to its lack of upstream assimilative capacity for nitrogen and
phosphorus. Therefore, in view of the above challenges and lack of environmental benefits, it
has been not recommended to pursue in-pond flow balancing via level control.

366441 1 | D | 28 February 2017

73

P:\Auckland\NZL\01 Projects\366441 Featherston WWTP Consent Assistance'04 Working\Alternatives Options\Alternatives Report\170228_MM_FWWTP

Alternatives_RevD_FINAL.docx



Mott MacDonald | Consideration of Alternative Treatment and Disposal Options 74
Featherston Wastewater Treatment Plant

A.3.2 Donald Creek Flow Control

An option to use the water stored in the Boar Bush Reservoir to control flows in Donald's Creek
has been investigated. This option is aimed at increasing flows in Donald’s Creek by drawing
from the 40,000m? reservoir at Boar Bush Reservoir at critical periods in order to increase
dilution of the treatment effluent at the point of discharge into the receiving environment and
therefore potentially improve compliance with ANZECC (2000) and Greater Wellington Regional
Council (GWRC) guidelines. As per the pond level control option this was considered a
potential immediate short-term option to mitigate effects on the environment at critical periods

In the absence of any reservoir water quality information, it has been assumed, the reservoir
water has the same contaminant characteristics as the water monitored at the Donald’s Creek
upstream sampling site. No assessment of the consequences of the higher flows on Donald’s
Creek stream hydraulics and thus erosion and scouring potential has been undertaken at this
stage.

The results show that the additional flow added from the reservoir would allow a slight level of
improvement in water quality concentrations for Ammoniacal Nitrogen and BODs downstream of
the discharge with the greatest improvements achieved when releasing quite significant flows
from the reservoir (up to 0.2m3/s). At these high release flows, the reservoir would however be
drained within 2 to 3 days and does not account for the time needed to refill the reservoir.
Minimal improvement pre and post-I/l reduction works is noted in the receiving environment in
terms of DRP or Total Nitrogen.

Limited improvement of the receiving environment is expected with this alternative. Also when
considering the primary purpose of the Boar Bush Reservoir is to provide an emergency water
supply for the residents of Featherston, this option has significant risks and therefore has not
been considered any further.

366441 1| D | 28 February 2017
P:\Auckland\NZL\01 Projects\366441 Featherston WWTP Consent Assistance\04 Working\Alternatives Options\Alternatives Report\170228_MM_FWWTP
Alternatives_RevD_FINAL.docx



Mett MacDonald | Censideration of Alternative Treatment and Disposal Cptions 75
Featherston Wastewater Trealment Plant

B. MCA Screening

366441 | 11D {28 February 2017
P:ucklandNZLVG1 Projecis\366441 Feathersion WWTP Consent Assistance\04 Working\Alternatives Options\Alternatives Reporti170228_MM_FWWTP
Alternatives_RevD_FINAL.docx



MULTI-CRITERIA ANALYSIS - SCREENING OPTION ANALYSIS

Keyl  Notconsidered or Environmental benefit Cost Technical appropriateness and Reliability Glossary
discounted for the stated | 4 Excellent 4 Low Cost 4 Excellent (appropriale and reliable) FTW - Floaling Treatment Wetland
reason 3 Good 3 Moderate Cost 3 Good DAF - Dissolved Aeration Flotation
2 Fair 2 High Cost 2 Fair HRT - High Rate Treatment
1 Poor 1 Very High Cost 1 Poor MBR - Membrane Bioreactor
0 None 0 Prohibitively High Cost 0 Very poor (inappropriate and unreliable) SBR - Sequencing Baich Reactor
Alternative treatment process options
Treatment Pond Enhancement High Rate Treatment (HRT)
Option 1 Option 2 Option 3 Option 4 Option 5
Discharg Pond Upgrade (Screen, FTW, in-pond coagulation) - Network Rehabilitation Pond Upgrade (Screen, FTW, DAF ) - Network Rehabilitation Pond Upgrade (Screen) - Network Rehabilitation Pond Upgrade (Screen) - Re-reticulation Membrane Bioreactor or SBR - Network Rehabilitation
e
Ontion A Do Nothing (continued Pond upgrades unable to address sewage fungus, eutrophication and ammonia Pond upgrades unable to address sewage funqus, eutrophication and ammonia Pond upgrades targeted at land treatment thus options to continue discharge to Pond upgrades targeted at land treatment thus options to continue discharge to Potentially an insufficient leve! of treatment achievable to meet water quality
P discharge to Donald's Creek)|  toxicity issues in Donald Creek - thus option not considered any further, toxicity issues in Donald Creek - thus option not considered any further. water have not been considered any further. waler have not been considered any further, standards for the protection of aquatic ecosystems during summer low flow periods,
MCA Score
1 Likelihood of periphylon growths at <median flow (based on high level mass balance 4 HRT would provide the necessary level of treatment to mitigate effects to acceptable
0 i | f 7 : < . ¥ : 3 ¥ | & i i [
o Discharge to Tauherenikau calos) ”nw"am.w arcraundran?moma louioty eflects: Materta de.grada“m o HRT was considered as an altemative to DAF as it would target both N and P Pond upgrades targeted at land treatment thus options to continue discharge to Pond upgrades targeted at land treatment thus options to continue discharge i Pt Jonincstiol U year ol gh e Westgatol7equied IGonivm e of
Option B i excellent ecological values. Social and cultural concerns regarding waler discharge . effects during summer low flow periods. Social and cultural concerns regarding
River 4 i removal water have not been considered any further, water have not been considered any further. e
likely. Low costs. Good level of reliability with in pond coagulant dosing but water discharge would remain. Moderate costs and high ongoing opex costs.
performance uncerainty with FTW. Reliable technology.
3 4
MCA Score 8
3 Would reduce DRP coniribution loads to River to around 1% although potential
" Discharge to Ruamahanga degradation of good ecological values remains a risk. Social and cultural concerns The level of P removal achieveable with DAF was not warranted with this option and | Pond upgrades targeted at land reatment thus options to continue discharge to Pond upgrades targeted at Jand treatment thus options to continue discharge to 5 Hicr
PN River 1 regarding water discharges would remain. Some level of operability risks due Lo long in-pond coagulant dosing was considered appropriate. water have not been considered any further, water have not been considered any further. T TR AR T
pipeline and performance uncerlainty with FTW
2
MCA Score 6
4 pchieves complete removal of all discharges a lies 4 - Wi i B
f . ges to water and applies to land at a Sound long-term option that would hugely benefit the environment and future
: The assessment of environmental effects by LEI (2017) does not suggest BOD, TSS | The assessment of environmental effects by LEI (2017) does not suggest BOD, TSS s 3 Gt 3 : 2 5 : 3 ; K >
@ - I and w E a I e at w W ity
Option D Full Land Treatment with P T A T S B TGRS A T T R L F e T e AN sustainable rate and which LE| (2017) has assessed to result in effects that would be|  generations, however costs at this time considered prohibitive. Latest network Nutrient removal achieved by HRT processes is not considered necessary when

Deferred Storage

these contaminants is considered unnecessary.

these contaminanls is considered unnecessary.

1 no more than minor. Very high cosl. Risks with managing an extremely large
storage lagoon

( technology although risk of stormwater inflow reliant on third party responsibilities
Managaeable slorage pond and land treaiment areas.

considering full land treatment. N and P are beneficial for optimising plant growth

MCA Score




MULTI-CRITERIA ANALYSIS - SCREENING OPTION ANALYSIS

Key| Not considered or Environmental benefit Cost Technical appropriateness and Reliability Glossary
discounted for the stated | 4 Excellent 4 Low Cost 4 Excellent (appropriate and reliable) FTW - Floating Treatment Wetland
reason 3 Good 3 Moderate Cost 3 Good DAF - Dissolved Aeration Flotation
2 Fair 2 High Cost 2 Fair HRT - High Rate Treatment
1 Poor 1 Very High Cost 1 Poor MBR - Membrane Bioreactor
0 None 0 Prohibitively High Cost 0 Very poor (inappropriate and unreliable) SBR - Sequencing Batch Reactor
Alternative treatment process options
Treatment Pond Enhancement High Rate Treatment (HRT)
Option 1 Option 2 Option 3 Option 4 Option §
LR Pand Upgrade (Screen, FTW, in-pond coagulation) - Network Rehabilitation Pond Upgrade (Screen, FTW, DAF ) - Network Rehabilitation Pond Upgrade (Screen) - Network Rehabilitation Pond Upgrade (Screen) - Re-reticulation Membrane Bioreactor or SBR - Network Rehabilitation
e
Land Treatment with
oy -
Option £ Deferred Storage for 90" %ile
storage flows and
Contigency Winter Discharge
' 3 5 leg i surface wa icke Red ing timefra I face w i
Contingercy Winler 4 Prolanged staging means effects regarding N will prsist for longes. Very high cos! 4 Reduced staging un_mlrames lead to imrpovements to surface Ltgters qul:kgr by 3 Reduced staging timeframes lead Lo improvements to surface waters quicker by S i =4
i ara o Danaia Crask Risk of reduced consistency with P removal rates from in-nond cogulant dosin reducgin discharges to water and applying to land. Cost prohibitive. DAF will reducing discharges to water and applying to land. Atfinal stage, clarity may remain | Re-reticulation would resultin a significant reduction in inflow volumes 1o the plant Fioh rat bickoa icat ireatm itable for th f
Option E1 h derh!g B R e ‘rihons e e e rsriab it g:mcerlam P%n d consistenty meel P removal targets but won't be implemented until final stage. FTW an issue within receiving waters during winter and P removal may be considered sufficient to enable full time land treatment, therefore this option has not been qRE Ilf? o0 del: e;nl meesse:; SeAL 5”!1; Ed?:m“ trfea Imenl £
discha 9 i 1 I i of P calitoal coni ’fmcs - 1y 0 meets community aspriations however performance reliability uncertain. Pond 2 necessary lo mitigate effects downstream even though high stream flow discharges considered. N SRS L A R T0 S A R Gl i
pUAETaNTe Flarage alge R0 0Pt p storage large with risk of operational complexities will be targeted. Pond storage large with risk of operational complexities.
2 3 4
MCA Score 7 7 8
. Reduced staging timeframes lead to improvements to surface waters quicker by
Contingency Winter There is limited water quality information for Abbot Creek. The impacts of a There s limited water quality information for Abbot Creek. The impacls of a 3 reducing discharge lo water and applying w land. At final stage, clarity may remain
Discharge to Donald Creek & contingency discharge to the Creek requires further investigation to ascertain contingency discharge to the Creek requires further investigation to ascertain an issue within receiving waters during winter & P removal may be considered Re-reticulation would result in a significant reduction in inflow volumes ta the plant o et L reamert e litablator the reatmentor
Option E2 |Abbot Creek under high whether a greater level of treatment is required. For the purpose of this assessment whether a greater level of treatment is required, For the purpose of this assessment [ necessary to mitigate effects downstream even though high stream flow discharges sufficient to enable full time land treatment, therefore this option has nof been LIS Ilﬁoglca dB: cf p:]ocesseshare noL sl d 2 d?(nhe fea h_e_" o
stream flow discharge it has been assumed a high flow discharge regime and split discharge would be ithas been assumed a high flow discharge regime and split discharge would be 210 be targeled. Polenlial degradation of ecological values that may be beller than in considered, e G (S OE DS e e LR EC U ealon s ootk
regime sufficient to mitigate any adverse effects at the final stage of development. sufficient to mitigate any adverse effects at the final stage of development. Donald Creek. High cost. Pond storage large with risk of operation complexities and
3 added complexity with split discharge regime.
MCA Score B
. 7 4 Reduced staging timeframes lead Lo improvements to surface waters quicker by
Contingency Winter Jducng dischan ) d 2ol and. P dored aniss iUt | ey e
D nm b Tl e : : - ; : : reducing discharge to water and applying to land. P not considered an issue above Re-reticulation would resuttin a significant reduction in inflow volumes ta the plant High rate biologcal treatment processes afe nat suitable for the treatment of